DRAFT Environmental and Social Impact
Assessment Report

Project Number: 50182-001
May 2018

INO: Riau Natural Gas Power Project
ESIA Vol.5A Technical Appendices

Prepared by ESC for the Asian Development Bank

The environmental and social impact assessment is a document of the project sponsor. The views
expressed herein do not necessarily represent those of ADB’s Board of Directors, Management,
or staff, and may be preliminary in nature. Your attention is directed to the “Terms of Use” section
of this website.

In preparing any country program or strategy, financing any project, or by making any designation
of or reference to a particular territory or geographic area in this document, the Asian
[...]
- Closed cycle cooling water system to cool plant and equipment such as lubricating oil coolers,
generator coolers, boiler feed pumps

- Systems to dose and sample the water and steam
- Compressed air system

- Fire protection system, in accordance with local requirements with scope and design generally in
accordance with NFPA 850

- Emissions monitoring system

- Drainage systems

- Overall plant distributed control system

- Metering and protection systems

- Enclosures to house the plant and equipment as required
- Control room and office space for the O&M staff

- Black start diesel generators and system

- HV switchyard.

The Appendix A includes the following conceptual drawings and information, including:

e Conceptual layout



Riau 275 MW Gas Combined Cycle Power Plant IPP '
ESIA - Process Description JACOBS

e Water balance

e Single line diagram.

6.3 General process description

In a combined cycle plant, ambient air is filtered and led to the compressor of the gas turbine, where it is
compressed. Fuel is added and combusted in the combustors and the hot gas fed to the turbine which drives
the generator to generate electricity.

The exhaust gas leaving the turbine may still be in the order of 600°C. In an open cycle (or simple cycle) plant,
the exhaust gas flows back to the atmosphere and so a good deal of useful energy is lost. However, in a
combined cycle plant, the exhaust gas is fed to a HRSG and is used to generate steam. This is why a
combined cycle plant is more efficient than an open cycle plant.

From the HRSG the superheated high pressure (HP) steam is fed to the high pressure section of the steam
turbine where it expands before being returned to the HRSG for re-heating. The reheated steam is mixed with
intermediate pressure steam also generated in the HRSG and fed to the intermediate pressure section of the
steam turbine. Steam leaving this section is fed to the low pressure section of the turbine where it is
supplemented with further low pressure steam from the HRSG. All steam exhausts to the condenser where it is
condensed to water before returning to the HRSG to be converted to steam once again.

A schematic diagram of the process is provided in the figure below.

Eshauct
Cormbuston
Chamber

Fu

= g =

iy - )
g L= % e ¥
Gengnlon 1 Gas Turbing | -

Heat Racovery
Staam from GTHRSE 2 —— 1 Steam Gareeston 1 gr

"“w h‘ﬁ_\ ] A Fan

i Turhine

= T

Gonor: ! Cioing

Tt Stcam - T

Turtins Warm WWaler
Water Spray
Londanser : .Em.m.r';ﬂ...; Maks Up
mzArE 1 Waler
-' - ] r * il L) h
Condassale Pump oo Waler

Pamp Bl gwdowm
Dischamgs

Figure 1: Schematic of General Process
6.4 Gas Turbine Generators

The gas turbine generators will be a 6F.03 model supplied by GE. This is an “F” Class, heavy duty, single shaft,
industrial type of gas turbine, of proven design. Each unit will have a capacity of approximately 81MW.

The gas turbines will be equipped with lean-premix dry low NOx combustion systems. No water or diluent
injection will be necessary to control NOx emissions.



Riau 275 MW Gas Combined Cycle Power Plant IPP
ESIA - Process Description

JACOBS

The turbine generators will be installed outdoors, though within acoustic, ventilated enclosures incorporating fire
detection and protection facilities. They will be provided with all associated ancillary and auxiliary equipment
and systems for safe, efficient, and reliable operation. They will fire natural gas only.

6.5 Heat Recovery Steam Generator (HRSG)
The HRSGs will be triple pressure with reheat design.

In order to generate additional steam to boost power from the steam turbine from time to time, as desired by
PLN, the HRSGs will be fitted with low NOx duct burners.

The HRSGs will include economizer, evaporator, and super-heater tube bank sections with finned tubing, as
appropriate, to maximize heat transfer. The thermal cycle will be designed to suit the specific requirements of
this Project.

Pressure parts will be designed, manufactured and tested in accordance with "ASME Boiler and Pressure
Vessel Code, Section 1, Power Boilers" or equivalent. The HRSG stack height and the flue gas exit temperature
will be sufficient to ensure adequate dispersion of the flue gases in accordance with the relevant environmental
standards and requirements. At present, a stack height of 45m is anticipated.

The design steam conditions at full load are as follows:

Table 7: HRSG Design Steam Conditions

Parameter Un|t HP IP HRH LP

Steam pressure at HRSG outlet Bar 142.0 27.9 22.0 5.3
Steam pressure at steam turbine Bar 136.7 21.3 4.8
Steam temperature at HRSG outlet °C 571 298 576 295
Steam temperature at steam turbine °C 569 314 (CRH) | 574 290
Steam flow per HRSG kg/s 37.7 2 39.5 2

The HRSGs will be installed outdoors.

6.6 Steam Turbine and condenser

Steam from the two HRSGs will be combined, and fed to the steam turbine generator set to generate more
electricity. It will be provided with all associated ancillary and auxiliary equipment and systems for safe,

efficient, and reliable operation.

The steam turbine will produce approximately 126MW at the design point.

Steam will be condensed in the condenser which will be cooled using water fed from a wet mechanical draught

cooling tower.

Preliminary condenser design conditions are:

Table 8: Steam Turbine and condenser details

Parameter Unit Value
Steam pressure at inlet bar 0.0949
Steam temperature °C 44.8
Steam flow Kg/s 83.9




Riau 275 MW Gas Combined Cycle Power Plant IPP '
ESIA - Process Description JACOBS

Parameter Unit Value
Cooling water temperature increase across condenser °C 10.3
Cooling water flow Kg/s 4,756

The steam turbine generator and condenser will be installed within a building.
6.7 Major Balance of Plant Systems
6.7.1 Cooling Water Systems

The condenser will be cooled by a closed cycle cooling system with a wet (evaporative) mechanical draught
cooling tower.

In a wet tower, the cooling effect is obtained by presenting a large surface of the heated water returning from
the condenser to the atmosphere, allowing heat loss to occur predominantly by evaporation. On this project,
the mechanical draft tower will comprise a number of "cells" arranged in a line above a basin. The large surface
area for the water will be obtained by the use of "fill", likely to consist of a plastic honeycomb or slats installed in
each cell. The heated water will descend from upper trays through the fill. Some of it (approximately 2%) will
be evaporated, and in the process, the temperature of the remaining water will be reduced. The remaining
water will be collected in a concrete basin below, and then pumped back to the condenser to condense steam
once again.

The water lost to evaporation and blowdown will have to be replaced, with make-up water extracted from the
Siak River.

Ventilation through the fill to allow effective evaporation will be obtained by installing large fans at the top of
each cell.

Preliminary cooling tower design parameters are:

Table 9: Cooling Tower parameter details

Parameter Unit Value
Cold water temperature (to the condenser) °C 31.6
Cold water temperature (from the condenser) °C 41
Water flow kg/s 5114

A chemical dosing system will be provided to control the water quality in the cooling water system to prevent
fouling, scaling or corrosion. The cooling water treatment will include at least:

e Addition of an acid to the makeup water to reduce the carbonate concentration in the makeup water in
order to prevent deposition of calcium carbonate scale particularly on the condenser tubes.
Alternatively, the addition of a dispersant along with acid dosing may be used, as long as the dispersant
has no adverse impacts on the environment.

e Dosing with organic biocide or NaOCI to control organic growth in the cooling system. A system capable
of dosing both continuously and via shock treatment (approximately 20 minutes every 8 hours) will be
provided.

Final details will be confirmed once the river water quality and cooling tower design are confirmed.



Riau 275 MW Gas Combined Cycle Power Plant IPP '
ESIA - Process Description JACOBS

6.7.2 Gas reception area

The pressure of the gas supplied to the gas turbines must be controlled to be within a set range. On arriving at
the site, the gas may be above, within or below the correct range. Therefore, the following facilities will be
installed in order to ensure the gas pressure at the gas turbines is correct:

e Gas compressors will be installed, to boost the gas pressure if it is too low. (If it is confirmed that the
gas pressure at the supply point (SV1401) will never be so low as require gas compression on site, then
these may be removed from the scope of the project.)

e Pressure regulators will be installed to reduce the pressure on occasions when it is too high.
Depending on the design, this system may need to incorporate a system to heat the gas before the

pressure is reduced. Any such temperature control system is likely to use natural gas to heat water to
heat the gas flowing to the plant.

Other equipment in the gas reception area will include:

¢ An emergency shut down valve, to isolate the plant in the event of a problem (perhaps installed as part
of the gas pipeline project);

e A pig receiver station (perhaps installed as part of the gas pipeline project) which will be used to help
maintain the cleanliness of the gas pipeline;

e A gas chromatograph to check the composition of the gas arriving at the site; and

e A system to control the pressure of the gas to be used by the HRSG supplementary firing system.
6.7.3 Water treatment
This section describes the process expected to be used for the handling and treatment of the raw water when it
arrives on site. Refer to the water balance diagram in Appendix B for further details as well as the preliminary
P&ID.
Water will be taken from the Siak River for use in the power generation process.
On arrival at site, the water will enter a raw water reservoir / settling pond, be clarified and filtered, and then
stored in a filtered water tank. This initial system shall be sized to store enough water to allow the plant to run
at full load for two days without and make-up — approximately 17,700 m3.
The filtration process will involve dosing with caustic soda and alum.

Preliminary details are as follows:

Table 10: Water treatment details

Parameter ‘ Description / value / comment
Clarification and filtration technologies Clarifier+ Gravity Filter or Sand filter
Number of streams Clarifier 50% x 2

Gravity Filter 100% x 2 or
Sand filter 100% x 2

Rated capacity of each stream 160m3/h

Raw Water storage capacity 17,700m3

Potable Water System 2m3/h, Activated carbon filter + NaOCI dosing




Riau 275 MW Gas Combined Cycle Power Plant IPP '
ESIA - Process Description JACOBS

The raw river water may be dosed with chlorine (as a biocide) in order to prevent biological growth while to
water is stored in the raw water reservoir — especially during outages.

Filtered water will be used
e As make-up for the cooling tower (see above);
¢ As make-up to the demineralised water treatment plant;
e To generate potable water; and
e As afire water supply.

It is expected that the demineralisation plant will be a conventional ion exchange based plant with a mixed bed
polisher.

Preliminary details are as follows:

Table 11: Filtered water details

Parameter ‘ Description / value / comment

Type lon Exchanger

Stages of treatment Activated carbon + 2B3T ion exchange + Mixed Bed
Polisher

Number of Streams 2

Rated Capacity of Each Stream 12 m¥h

Demineralised water storage tank capacity 500 m?3

Preliminary details for the potable water system are as follows:

Table 12: Potable water system details

Parameter ‘ Description / value / comment

Type lon Exchanger

Stages of treatment Activated carbon filtration plus NaOCI dosing
Capacity 2m?h

6.7.4 Water steam cycle chemical treatment

Chemicals will also be used to help control the chemistry of the water and steam in the water/steam cycle.
Preliminary details are as follows:

Table 13: Chemical treatment details

Parameter ‘ Description / value / comment

HRSG chemical treatment programme Ammonia, Phosphate, Carbohydrazide

Ammonia

Injection point CEP discharge & HP/IP feed pump suction (provision
Chemical strength 1% wt/vol

Dosage per litre of product water 3 mL/L




Riau 275 MW Gas Combined Cycle Power Plant IPP '
ESIA - Process Description JACOBS

Parameter ‘ Description / value / comment
Phosphate

Injection location HRSG HP and IP drums
Chemical strength 1% wt/vol

Dosage per litre of product water 3 mL/L

Carbohydrazide or equivalent

Injection location Deaerator outlet & provision for dosing at CEP

discharge
Chemical strength 1~2% wt/vol
Usage per litre of product water 0.1 mL/L

A sampling system will monitor the quality of the water and steam in the system. The station staff will use the
sample results to adjust the dosing systems, so that the chemistry is acceptable while minimising chemical
usage.

6.7.5 Wastewater treatment

The plant’s onsite wastewater treatment systems will include systems for non-clean stormwater, normal
wastewater, abnormal waste water, oily waste water and sanitary water. A preliminary P&ID for the system is
included in Appendix B.

The following systems are envisaged:

Table 14: Wastewater treatment details

System / parameter ‘ Description / value / comment

Stormwater . . _ . . _
Oily or potentially oily stormwater will drain to the oily

water pond where the oil will be separated in a CPI
type separator, after which the clean water may be
discharged from Site

The design will avoid or minimise the potential for
stormwater to become contaminated with chemicals
other than oil. Where this is not possible, stormwater
from those areas will be collected and sent to the
normal waste water pond.

Clean stormwater will be collected and either re-used
in the process — perhaps in the cooling water system,
to reduce make-up water requirements — or discharged
from Site with the other effluents.

Oily Drains Oily drains will be sent to the oil water separator
Process drains — e.g. from the water steam cycle, Process drains will be sent to the waste water pond for
the demineralisation water treatment plant, pH adjustment and further treatment before being
blowdown from the cooling tower discharged off site.

Compressor water wash effluents Effluents from the compressor water washing systems

will be collected in a dedicated tank to be emptied via
road tanker and disposed of separately.

Sanitary wastewater These effluents will be treated in a package sewage




Riau 275 MW Gas Combined Cycle Power Plant IPP '
ESIA - Process Description JACOBS

System / parameter Description / value / comment

treatment plant

6.7.6 Fire Fighting System

The plant fire detection and protection system will be designed in accordance with the local fire codes and the
requirements of NFPA 850.

The following systems are envisaged:
Table 15: Firefighting details

System / parameter ‘ Description / value / comment

Deluge systems GT-Generator Step Up Transformer

ST- Generator Step Up Transformer

Main oil tank for Black Start Diesel Generator

Unit Aux Transformer

Sprinkler systems Cable room
Workshop
Gaseous systems Electronic room

Control Room

Switchgear Room

Gas turbine enclosures

In addition to these systems, there will be
e Aring main with hydrants; and
e Portable fire extinguishers located strategically around the installation.

6.7.7 Lighting

Outdoor artificial lighting including flood lights will be installed at suitable locations. Pole mounted, high pressure
sodium vapour lamp fixtures will be used for the approach and work roads. A combination of high pressure
sodium vapour, fluorescent, and incandescent fixtures will be used for the turbine hall, HRSG platforms and
galleries as necessary. The illumination levels at the various locations will be maintained as stipulated in
internationally accepted codes.

A suitable number of lighting panels will be supplied and installed at the convenient locations throughout the